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Pedk Offsef: 13.3dB  SWT: 1.01ms

Peak: 5150.00 MHz, 63.60 dBpV/m
Avg: 5149.25 MHz, 51.23 dBuV/m
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Plot 7-972. Antenna WF5b (Pk & Avg, Ch.38, 80.11ax(SU), MCS2)
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Plot 7-973. Antenna WF5b (Pk & Avg, Ch.38, 80.11ax(SU), MCS4)
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Plot 7-974. Antenna WF5b (Pk & Avg, Ch.38, 80.11ax(SU),
MCS11)
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Plot 7-975. Antenna WF5b (Pk & Avg, Ch.46, 80.11ax(SU), MCS2)

Peak: 5150.00 MHz, 67.82 dBuV/m
Avg: 5149.40 MHz, 50.90 dBUV/m
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Plot 7-976. Antenna WF5b (Pk & Avg, Ch.46, 80.11ax(SU), MCS4)

Peak: 5148.35 MHz, 67.27 dBuv/m
Avg: 5148.20 MHz, 50.64 dBuV/m
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Plot 7-977. Antenna WF5b (Pk & Avg, Ch.46, 80.11ax(SU),
MCS11)
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Plot 7-978. Antenna WF5b (Pk & Avg, Ch.54, 80.11ax(SU), MCS2)
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Plot 7-979. Antenna WF5b (Pk & Avg, Ch.54, 80.11ax(SU), MCS4)
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Pedk Offsef: 13.6dB  SWT: 1.01ms

Peak: 5352.10 MHz, 65.27 dBuV/m
Avg: 5352.55 MHz, 50.61 dBuV/m
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Plot 7-980. Antenna WF5b (Pk & Avg, Ch.54, 80.11ax(SU),
MCS11)
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Plot 7-981. Antenna WF5b (Pk & Avg, Ch.62, 80.11ax(SU), MCS2)
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Plot 7-982. Antenna WF5b (Pk & Avg, Ch.62, 80.11ax(SU), MCS4)
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Plot 7-983. Antenna WF5b (Pk & Avg, Ch.62, 80.11ax(SU),
MCS11)

Peak: 5466.85 MHz, 62.46 dBuV/m

PASS i e B 3ME
hvg, Offset: 14,28 i Avg: 5459.50 MHz, 49.00 dBLV/m

Peak Offset: 14.1d8  SWT: 1.01ms

80

Field Strength (dBuV/m)
=
=)
S

@
=3

L

40 | I I I | ! ! | i

5395 5410 5425 5440 5455 5470 5485 5500 5515 5530 5545
Frequency (MHz)

Plot 7-984. Antenna WF5b (Pk & Avg, Ch.102, 80.11ax(SU),

MCS2)

Peak: 5464.15 MHz, 63.00 dBuV/m
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Plot 7-985. Antenna WF5b (Pk & Avg, Ch.102, 80.11ax(SU),
MCS4)
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Plot 7-986. Antenna WF5b (Pk & Avg, Ch.102, 80.11ax(SU),
MCS11)
RBW:1MHz  peak: 5468.80 MHz, 63.48 dBuV/m
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Plot 7-987. Antenna WF5b (Pk & Avg, Ch.110, 80.11ax(SU),
MCS2)

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Dates:
05/30/2022 — 09/20/2022

Test Report S/N:
1C2205090027-09.BCG

EUT Type:
Tablet Device

Page 320 of 370

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

- RBW:1MHz  pegk: 5468.80 MHz, 63.48 dBuV/m Aver RBW:1MHz  peak: 5463.75 MHz, 63.00 dBuV/
hoac VBW: 3 MH : : y 93 H peak eak: . z, 63. uv/m
PASS il T b ook e O e sty gt PASS é;gk%‘éii g VB S O Sa 25 Witz 49 47 A8V
140 A 140 1
E £
3 1504 £
E 120 3 1201
E %
5, 1007 5 100
c o
g 5
n 804 -
5 5 804
3 o
4 60+ = @
I |
VRN ORI IFUUUSNUN UNNUUNNVE. SRR e /“/” L ,«N“M
104 | I DUVHEDER. SR I
5395 5410 5425 5440 5455 5470 5485 5500 5515 5530 5545 401 T T T T T T T T T
Frequency (MHz) 5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595

Plot 7-988. Antenna WF5b (Pk & Avg, Ch.110, 80.11ax(SU),

MCS4)
RBW: 1 MHz  peak: 5467.45 MHz, 63.37 dBuvV/m
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Plot 7-989. Antenna WF5b (Pk & Avg, Ch.110, 80.11ax(SU),
MCS11)

Peak: 5469.25 MHz, 61.28 dBuV/m
Avg: 5458.00 MHz, 48.57 dBuV/m
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Plot 7-990. (FCC Only) Antenna WF5b (Pk, Ch.118, 80.11ax(SU),
MCS2)
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Plot 7-991. (FCC Only) Antenna WF5b (Pk, Ch.118, 80.11ax(SU),
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Plot 7-992. (FCC Only) Antenna WF5b (Pk & Avg, Ch.118, 80.11ax(SU), MCS11)
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Plot 7-993. (FCC Only) Antenna WF5b (Pk, Ch.118, 80.11ax(SU),
MCS2)
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Plot 7-994. (FCC Only) Antenna WF5b (Pk, Ch.118, 80.11ax(SU),
MCS4)
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Plot 7-995. (FCC Only) Antenna WF5b (Pk, Ch.118, 80.11ax(SU),

MCS4) MCS11)
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Plot 7-996. (FCC Only) Antenna WF5b (Pk, Ch.126, 80.11ax(SU),

MCS2)
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Plot 7-997. (FCC Only) Antenna WF5b (Pk, Ch.126, 80.11ax(SU),

MCS4)
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Plot 7-998. (FCC Only) Antenna WF5b (Pk, Ch.126, 80.11ax(SU),

MCS2)
Trace: MaxHold RBW: 1 MHz 5727.60 MHz
Detector: PK VBW: 3 MHz
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Plot 7-999. Antenna WF5b (Pk, Ch.134, 80.11ax(SU), MCS2)

Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz
Offset: 18.0dB SWT: 1.01ms

5725.80 MHz
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Plot 7-1000. Antenna WF5b (Pk, Ch.134, 80.11ax(SU), MCS4)
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Plot 7-1001. Antenna WF5b (Pk, Ch.134, 80.11ax(SU), MCS11)
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Plot 7-1002. Antenna WF5b (Pk, Ch.151, 80.11ax(SU), MCS2)

Trace: MaxHold RBWE 1 MHz 5649.93 MHz
PASS geectormc™  vaw suie 2535 BV

130 A

1204 k

1104

100+
90 4
80

704

Field Strength (dBuV/m)

;

60

50
5587.5 5615.0 5642.5 5670.0 5637.5 5725.0 5752.5 5780.0 5807.5 5835.0 58625
Frequency (MHz)

Plot 7-1003. Antenna WF5b (Pk, Ch.151, 80.11ax(SU), MCS4)
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Plot 7-1004. Antenna WF5b (Pk, Ch.151, 80.11ax(SU), MCS11)
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Plot 7-1005. Antenna WF5b (Pk, Ch.159, 80.11ax(SU), MCS2)
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Plot 7-1006. Antenna WF5b (Pk, Ch.159, 80.11ax(SU), MCS4)
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Plot 7-1007. Antenna WF5b (Pk, Ch.159, 80.11ax(SU), MCS11)
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7.6.10 Antenna WF5b Radiated Band Edge Measurements (80MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]
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Plot 7-1008. Antenna WF5b (Pk & Avg, Ch.42, 802.11ac, MCS2)

RBW:1MHz  pegk: 5144.60 MHz, 62.60 dBpV/m
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Plot 7-1009. Antenna WF5b (Pk & Avg, Ch.42, 802.11ac, MCS4)
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Plot 7-1010. Antenna WF5b (Pk & Avg, Ch.42, 802.11ac, MCS9)

Peak: 5149.60 MHz, 61.93 dBuv/m
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Plot 7-1011. Antenna WF5b (Pk & Avg, Ch.58, 802.11ac, MCS2)

RBW: 1 MHz  peak: 5368.60 MHz, 62.36 dBpV/m
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Plot 7-1012. Antenna WF5b (Pk & Avg, Ch.58, 802.11ac, MCS4)
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Plot 7-1013. Antenna WF5b (Pk & Avg, Ch.58, 802.11ac, MCS9)
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Plot 7-1014. Antenna WF5b (Pk & Avg, Ch.106, 802.11ac, MCS2)
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Plot 7-1015. Antenna WF5b (Pk & Avg, Ch.106, 802.11ac, MCS4)
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Plot 7-1016. Antenna WF5b (Pk & Avg, Ch.106, 802.11ac, MCS9)
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Plot 7-1017. (FCC Only) Antenna WF5b (Pk & Avg, Ch.122, 802.11ac,
MCS2)
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Plot 7-1018. (FCC Only) Antenna WF5b (Pk & Avg, Ch.122, 802.11ac,
MCS4)
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Plot 7-1019. (FCC Only) Antenna WF5b (Pk & Avg, Ch.122, 802.11ac,
MCS9)
Trace: MaxHold RBW: 1 MHz 5730.00 MHz
Detector: PK VBW: 3 MH
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Plot 7-1020. (FCC Only) Antenna WF5b (Pk, Ch.122, 802.11ac,

MCS2)
Trace: MaxHold RBW: 1 MHz 5730.00 MHz
Detector: PK BW: 3 MH
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Plot 7-1021. (FCC Only) Antenna WF5b (Pk, Ch.122, 802.11ac,
MCS4)

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090027-09.BCG

Test Dates:
05/30/2022 — 09/20/2022

EUT Type:
Tablet Device

Page 325 of 370

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement
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Plot 7-1022. (FCC Only) Antenna WF5b (Pk, Ch.122, 802.11ac,

MCS9)
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Plot 7-1023. Antenna WF5b (Pk, Ch.155, 802.11ac, MCS2)
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Plot 7-1024. Antenna WF5b (Pk, Ch.155, 802.11ac, MCS4)
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Plot 7-1025. Antenna WF5b (Pk, Ch.155, 802.11ac, MCS9)
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Plot 7-1026. Antenna WF5b (Pk, Ch.155, 802.11ac, MCS2)
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Plot 7-1027. Antenna WF5b (Pk, Ch.155, 802.11ac, MCS4)
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Plot 7-1028. Antenna WF5b (Pk, Ch.155, 802.11ac, MCS9)
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Plot 7-1029. Antenna WF5b (Pk & Avg, Ch.42, 802.11ax(SU),
MCS2)
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Plot 7-1030. Antenna WF5b (Pk & Avg, Ch.42, 802.11ax(SU),
MCS4)

RBW: 1MHz  pegk: 5146.40 MHz, 63.98 dBuV/m
pegk " . Bn 7
PASS fqdet v BRI HE Lo i 5071 dbuim

140 4

120 A

100 1

0
o
L

Field Strength (dBuV/m)

o
o
L
3

| VPP IR WS of

40 + -

5050 5070 5090 5110 5130 5150 5170 5190 5210 5230 5250
Frequency (MHz)
Plot 7-1031. Antenna WF5b (Pk & Avg, Ch.42, 802.11ax(SU),
MCS11)

REW: 1MHz  peak: 5351.20 MHz, 63.28 dBuV/m
Pea g
PASS [l v BBl 3b Bk e 52 01 cBtie

Field Strength (dBuV/m)

40 1 : : : - : : : : -
5250 5270 5290 5310 5330 5350 5370 5390 5410 5430 5450
Frequency (MHz)
Plot 7-1032. Antenna WF5b (Pk & Avg, Ch.58, 802.11ax(SU),
MCS2)
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Plot 7-1033. Antenna WF5b (Pk & Avg, Ch.58, 802.11ax(SU),
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Plot 7-1034. Antenna WF5b (Pk & Avg, Ch.58, 802.11ax(SU),
MCS11)
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Plot 7-1035. Antenna WF5b (Pk & Avg, Ch.106, 802.11ax(SU),
MCS2)

3 RBW:1MHz  peak: 5469.40 MHz, 62.45 dBuV/m
By : 5469.40 MHz, 62.
PASS [ Gt v T80 20 N ot e 53 13 doui

140 A

120 +

100 4

80 4

Field Strength (dBuv/m)

60 4

40 4
5370 5390 5410 5430 5450 5470 5490 5510 5530 5550 5570
Frequency (MHz)

Plot 7-1036. Antenna WF5b (Pk & Avg, Ch.106, 802.11ax(SU),
MCS4)
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Plot 7-1037. Antenna WF5b (Pk & Avg, Ch.106, 802.11ax(SU),

MCS4) MCS11)
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Plot 7-1038. (FCC Only) Antenna WF5b (Pk & Avg, Ch.122, 802.11ax(SU), MCS0)

Peak: 5465.25 MHz, 63.24 dBpV/m
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Plot 7-1039. (FCC Only) Antenna WF5b (Pk & Avg, Ch.122, 802.11ax(SU), MCS3)
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Plot 7-1040. (FCC Only) Antenna WF5b (Pk & Avg, Ch.122, 802.11ax(SU),

MCS11)
Trace: MaxHold RBW: 1 MHz 5725.25 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 15.7dB SWT: 1.01ms 63.41 dBuV/m
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Plot 7-1041. (FCC Only) Antenna WF5b (Pk, Ch.122, 802.11ax(SU),
MCS2)

Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz
Offset: 15.8dB SWT: 1.01ms
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Plot 7-1042. (FCC Only) Antenna WF5b (Pk, Ch.122, 802.11ax(SU),
MCS4)
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Plot 7-1043. (FCC Only) Antenna WF5b (Pk, Ch.122, 802.11ax(SU), MCS11)
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Plot 7-1044. Antenna WF5b (Pk, Ch.155, 802.11ax(SU), MCS2)

Trace: MaxHold RBW: 1 MHz 5646.40 MHz
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Plot 7-1045. Antenna WF5b (Pk, Ch.155, 802.11ax(SU), MCS4)
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Plot 7-1046. Antenna WF5b (Pk, Ch.155, 802.11ax(SU), MCS11)
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Plot 7-1047. Antenna WF5b (Pk, Ch.155, 802.11ax(SU), MCS2)
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Plot 7-1048. Antenna WF5b (Pk, Ch.155, 802.11ax(SU), MCS4)
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Plot 7-1049. Antenna WF5b (Pk, Ch.155, 802.11ax(SU), MCS11)
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7.6.11 Antenna WF5b Radiated Band Edge Measurements (160MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RBW: 1 MHz

PASS R‘SKO ot 15408 YBW: 3 MHz

Peak Offset: 14.5dB SWT: 1.01ms

Peak: 5094.50 MHz, 62.58 dBpV/m
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Plot 7-1050. Antenna WF5b (Pk & Avg, Ch.50, 802.11ac, MCS2)

Peak: 5093.50 MHz, 63.53 dBpV/m
Avg: 5132.75 MHz, 50.22 dBpV/m
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Plot 7-1051. Antenna WF5b (Pk & Avg, Ch.50, 802.11ac, MCS4)
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Plot 7-1052. Antenna WF5b (Pk & Avg, Ch.50, 802.11ac, MCS9)

Peak: 5355.25 MHz, 61.69 dBpV/m
Avg: 5382.50 MHz, 51.04 dBuV/m
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Plot 7-1053. Antenna WF5b (Pk & Avg, Ch.50, 802.11ac, MCS2)

Peak: 5383.00 MHz, 61.53 dBuV/m

PASS &5 100 VEW: 3 MHz
hig, Gleet: 15,208 Avg: 5387.50 MHz, 51.00 dBV/m

Peak Offset: 15.2d8 SWT: 1.01ms
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Plot 7-1054. Antenna WF5b (Pk & Avg, Ch.50, 802.11ac, MCS4)

PASS g%al‘(é ;t 16.5dB 6Ew %an

Pedk Offset: 15.2d8 SWT: 1.01ms

Peak: 5385.25 MHz, 64.24 dBuV/m
Avg: 5377.50 MHz, 50.75 dBuV/m
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Plot 7-1055. Antenna WF5b (Pk & Avg, Ch.50, 802.11ac, MCS9)

RBW: 1 MHz

PASS 53?; oh%et 15.008 YBW: 3 MHz

Pedk Offset: 17.2d8 SWT: 1.01ms

Peak: 5466.25 MHz, 61.54 dBuv/m
Avg: 5457.25 MHz, 51.16 dBuv/m
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Plot 7-1056. Antenna WF5b (FCC Only) (Pk & Avg. CH. 114, 802.11ac,
MCS2)
PASS Gkt UBW M Peak: 5463.50 MHz, 60.82 dBuV/m
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Plot 7-1057. Antenna WF5b (FCC Only) (Pk & Avg. CH. 114, 802.11ac,
MCS4)
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Plot 7-1058. Antenna WF5b (FCC Only) (Pk & Avg. CH. 114, 802.11ac,
MCS9)
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Plot 7-1059. Antenna WF5b (Pk & Avg, Ch.50, 802.11ax(SU),
MCS2)
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Plot 7-1060. Antenna WF5b (Pk & Avg, Ch.50, 802.11ax(SU),
MCS4)

RBW: 1 MHZz  pegk: 5138.25 MHz, 63.62 dBuv/m
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Plot 7-1061 Antenna WF5b (Pk & Avg, Ch.50, 802.11ax(SU),
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Plot 7-1062. Antenna WF5b (Pk & Avg, Ch.50, 802.11ax(SU), MCS2)

RBW:1MHz  peak: 5385.50 MHz, 62.52 dBpV/m
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Plot 7-1063. Antenna WF5b (Pk & Avg, Ch.50, 802.11ax(SU), MCS4)

RBW: 1 MHz  peak: 5382.75 MHz, 62.06 dBuV/m
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Plot 7-1064. Antenna WF5b (Pk & Avg, Ch.50, 802.11ax(SU), MCS11)

BEW: 1MHz  Peak: 5462.25 MHz, 62,11 dBuV/m
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Plot 7-1065. (FCC Only) Antenna WF5b (Pk & Avg, Ch.114, 802.11ax(SU), MCS2)
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Plot 7-1066. (FCC Only) Antenna WF5b (Pk & Avg, Ch.114, 802.11ax(SU), MCS4)
(Pk & Avg, Ch.114
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Plot 7-1067. (FCC Only) Antenna WF5b (Pk & Avg, Ch.114, 802.11ax(SU),
MCS11)
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